PARTS LIST

A

W

SERIAL NUMBER: & ’(”5 0 7 Q

When Ordering Parts:
When ordering parts, be certain t give the machine model, serial Rt
- number and code number (_pr part callout number) to your local
distributor or our representative office. -
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15.

Mechanical Parts List

QUICK TURN-10N
(MAZATROL and FANUC)

CGONTENTS

i

HEADSTOCK ASS'Y (20 HP, 3600 rpm, JIS A2-6)
HEADSTOCK ASS'Y (15 HP, 4600 rpm, Option)
HEADSTOCK ASS'Y (15 HP, 6000 rpm, Option)
TURRET ASS'Y (8D, 50HZ, INCH)

TURRET ASS'Y (12D, Option)

FX ASS'Y (8D)

FZ FEED BOX ASS'Y (8D Universal)

CARRIAGE ASS'Y

MAGNE SCALE ASS'Y (8D, 12D)

TAILSTOCK ASS'Y (Hyd. NC Tail, 60HZ)
TAILSTOCK ASS'Y (Drive System)

SPINDLE DRIVE ASS'Y

(2600 rpm, 10HP) (3600 rpm, LOHP) (3600 rpm 20HP)

SPINDLE DRIVE ASS'¢¥ (15HP, 4600 rpm) (Option)
SPINDLE DRIVE ASS'Y (15HP, 6000 rpm) (Option)
COOLANT COOLING + POWERFUL COOLANT ASS'Y

AUTOMATIC DOOR ASS'Y
AUTOMATIC DOOR ASS'Y

MACHINE COVER ASS'Y
(8D, Universal) (Without Chip conveyor)

MACHINE: COVER ASS'Y
(8D, Universal) (Without Chip conveyor)

AIR UNIT ASS'Y

TOOL SETTIER ASS'Y

HYDRAULIC CIRCUIT DIAGRAM (Universal)
HYDRAULIC CIRCUIT DIAGRAM (Chucker)
AUTO PARTS CATCHER ASS'Y (Option)

(Universal, Option)

(Chucker, Option)

014101AS180
014101A8190
014101AS200
014115A8120
014115A0140
014125AS060
014130AS050
014135A5040
014135A5050
014137A0120
214137AS140
0141425120

014142AS150
014142A8160
014147A0500
11414740611
11414740661
014147AS620

014147A8650

11415245210
014191A8140
1141HCDL10O10
2141HCD1020
014198A8131

141-LE-06-C-000

10-1
10-3
11-1

11-6

12-1
13-1
14-1
14-3
15-1
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r 1 | k MACHINE MODEL: ~ QUICK TURN-10N | ASEEMB . "HEADSTOCK ASS'Y
! dZd SPECIFICATION . (20 HP, 3600 rpm, JIS A2-6) | DRAWING NO :  014101AS180




HEADSTOCK ASS'Y (Spindle bearing)

List No. 314101LT170

Ref.

Part Namé

- 1-2 -

No. Code No. Q'ty Remarks
1 A06CB080200 Skt. HD. cap scr. | 1 M8 x 20
2 A06CB080300 Skt. HD. cap scr. 1 M8 x 30
3 A43JJ00MO80 Spring LK. washer 1 M8
4 A41JJO0MO80  Washer 1 M8
5 J2600G07500 O-ring : 1 G-75
6 41540109291 LK. nut ’ 1 M80 PL.5
7 41410117340 Washer 1
8 A06CB060200 Skt. HD. cap scr. 4 M6 x 20
9 31410117200 Pulley 1 44L
10 LO8MHO001130 Belt 1 337-L-050
11 31550112070 Bracket 1 .
12 31410117222 Shaft 1 '
13 A06CB050100 Skt. HD. cap scr. 4 M5 x 10
14 31410117210 Pulley 1 44L
15 41540106560 Spacer 1
16 A1405050200 Key 1 5x5x 20
17 E00060052Z0 Radial ball brg. 2 #600522
18 A3500080250 Retaine ring 1 $-25
19 A06CB030160 Skt. HD. cap scr. 4 M3 x 16
20 31540106570 Adapter 1 o
21 A06CB060260 Skt. HD. cap scr. 4 M6 x 26
22 - -
23 41410080800 Key 1 10 x 8 x 80
24
25 A06CB080250 Skt., HD., cap scr. 3 M8 x 25
26 31410131060 Collar 1
27 21410132011 Housing 1
28 FO4NP000770 W roller brg. 1 NN3016KCC1P5
29 31410132000 Retainer 1
30  A06CB060200 Skt. HD. cap scr. 2 M6 x 20
31 41410128770 Collar 1
32
33
34 41410121710 - Cover 1
35 41540110390 Lock nut 1 M100 P1.5
36 A06CB080160 Skt. HD. cap scr. 4 M8 x 16
37 41410119931 Washer 1
38 41410128800 Spacer 1
39 21410128791 Housing 1
40
41 FO1NP001310 Ass'y angular ball brg. 1 100BA10XDBLP4A (NSK)
42 FO4NP000140 W roller brg. 1 NN3020KMBCC9P4 (NSK)
43 21410140150 Brg. retainer 1
44 J2600815000 O-ring 1 §-150
45 J2600S518000 O-ring 1 S$-180
46 41540140160 Labyrinth collar 1
47 21410131922 Seal cover 1
48 A06CB080600 Skt. HD. cap scr. 4 M8 x 60
49 41540100690 Spindle pin 1
50 A06CB080200 Skt. HD. cap scr. 1 M8 x 20

HEADSTOCK ASS'Y (Spindle bearing)

List No. 31410ILT170

67

Ref.

No. Code No. Part Name Q'ty Remarks

51 01410140320 Spindle 1

52 01410140190 Headstock 1

53 41410118831 Knock pin . 1

54 A06CB160500 Skt. HD. cap scr. 5 M16 x 50

55 141110100711 Bolt , 2

56 . A06CB080250 Skt. HD. cap scr. 1 M8 x 25

57 41110118871 Adjustable block 1

58 41410135770 Plate ‘ 1

59 A06CB080160 Skt. HD. cap ser. 2 M8 x 16

60 21410140240 Pulley for 10HP

61 21410140250 Pulley for 15HP

62 41410140170 Bracket 1

63 A06CB080250 Skt. HD. cap scr. 1 M8 x 25

64 41410140230  Bracket 1

65 A06CB120750 Skt. HD. cap scr. 2 M12 x 75

66 A06CB120350 Skt. HD. cap scr. 4 M12 x 35
D56SH000080  Mini fan cooler 1 109-040UL (Mini ace)

v (SANYO DENKI)

68 D565Q000670 Finger guard 1 109-049B (SANYO DENKI)

69 41410140180 Bracket 1

70 A06CB040500 Skt. HD. cap scr. 4 M4 x 50

71 A06CB080150 Skt. HD. cap scr. 2 M8 x 15

%
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ASSEMBLY Page

OUICK TORN-ION | ASERMBLY . pap STOCK ASS'Y

Mazak

SRRy ¢ 5 Hp, 4600 rpm, Optiom) DRAWING NO : 014i01AS190
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HEADSTOCK ASS'Y (15HP, 4600 rpm) (Option)

List No. 314101LT190

Ref.

No. Code No. Part Name, Q'ty Remarks
1 A06CB080300  Skt. HD. cap scr. | 1 ™8 x 30
2 LO8MHO000010 Timing belt 1 285~L~050 (MITSUBOSHI)
3 41110100711 Special bolt 2
4 A06CB080250 Skt. HD. cap scr. 1 M8 x 25
5 41110118871 Adjustable block 1
6 A433J00M160 Spring LK. washer 5 M16
7 A06CB160550 Skt. HD. cap scr. 5 M16 x 55
8 AD6CB080350 Skt. HD. cap scr. 1 M8 x 35
9 A433300M080 Spring LK. washer 1 . M8
10 A413J00M080 Washer 1 M8
11 41460133931 Cap 1 H
12 31540106551  Timing pulley 1
13 E0006005220 Radial ball brg. 2 #60052Z
14 41540106560 Sapcer 1
i5 31410137230 Bracket 1
16 Al1405050200 Key ~ 1 5x 5x 20
17 A3500050250 Retain. ring 1 5-25
18 31540106570 Adapter 1
19 A06CB060260 Skt. HD. cap scr. 4 M6 x 26
20 R51MAQ00340 Position coder 1 RFH 1024-22 (without Flange)
21 21460135870 Cover 1
22 41460133940 Collar 1
23 J2600P01450 O-ring 1 P145
24 FO4NP000990 Roller brg. 1 NN3014MBKRC C9P4 (NTN)
25 41460133950 Collar 1
26 11470136910 Spindle 1
27 A06CB050150 Skt. HD. cap scr. 6 M5 x 15
28 31460135910 Nut 1
29 A1405050200 Key 2 5x5x 20
30 41460135900 Collar 1
31 11460135863 Housing 1
32 FO2NN0O01860 Angu. C. ball brg 1 7016CTYDBDP4 + KL22A (NSK)
33 41460134811 Spacer 1
34 41460134821 Spacer i
35 H28TQ130060 Adapter 1 13-0606 (TOKAIL)
36 J2600G01450 O-ring 1 G145 (NOK)
37 41460133920 Collar 1
38 J2600501200 O-ring 1 5120
39 21410140910 Cap 1
40 A06CB080200 Skt. HD. cap scr. 6 M8 x 20
41 41460135920 Spindle pin 1
42 A06CB060200 SKt., HD. cap scr. 1 M6 x 20
43 31460135890 Nut 1
44 41460134850 Brg. LK. washer 1
45 A06CB040160 Skt. HD. cap scr. 4 M4 x 16
46 44230143580 Key 2 10 x 8 x 60
47 21410137200 V-pulley 1 4600 rpm
48. A06CB060160 Skt. HD. cap scr. 6 M6 x 16
49 A06CB080200 Skt. HD. cap scr. 5 M8 x 20
50 A06CB080400 Skt. HD. cap ser. 6 M8 x 40°

- 1-5

HEADSTOCK ASS'Y - (15HP, 4600 rpm) {Optiom)

List No. 314101LT190

Ref.
Ne. Code No.

Part Name

Q'ty

Remarks

51 01410137220
52 41410118831

Head stock
Knock pin
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HEADSTOCK ASS'Y (15HP, 6000 rpm) {Option)

1

List No. 314101LT200

Ref.

No. Code No. Part Name Q'ty Remarks
: :
1 A06CB080300 Skt. HD. cap scr. ' 1 M8 x 30
2 LO8MH000010 Timing belt 1 285-L-050 (MITSUBOSHI)
3 41110100711 Special bolt 2
4 A06CB080250 Skt. HD. cap scr. 1 M8 x 25
5 41110118871 Adjustable block - 1
6 A43JJ00M160 Spring LK. washer 5 M16
7 A06CB160550 Skt. HD. cap scr. 5 M16 x 55
8 A06CB080350 Skt. HD. cap scr. 1 M8 x 35
9 A433JJ00M080 Spring LK. washer 1. M8
10 A41JJ00M080 Washer 1 M8
11 41460133931 Cap 1
12 31540106551 Timing pulley 1
13 . E0006005Z20 Radial ball brg. "2 #600522
14 41540106560 Sapcer 1
15 31410137230 Bracket 1
16 A1405050200 Key 1 5x5x 20
17 A3500080250 Retain. ring 1 $-25
18 31540106570 Adapter 1
19 A06CB060260 Skt. HD. cap scr. 4 M6 x 26
20 R51MA000340 Position coder 1 RFH 1024-22 (without Flange)
21 21460135870 Cover 1
22 41460133940 Collar 1
23 J2600P01450 O-ring 1  Pl45
24 FO4NP000990 ~ Roller brg. 1 NN3014MBKRC C9P4 (NTN)
25 41460133950 Collar ‘1
26 11470134011 Spindle 1
27 A06CB050150 Skt. HD. cap scr. 6 M5 x 15
28 31460135910 Nut 1
29 A1505050200 Key 2 5x5x 20
30 41460135900 Collar 1
31 11460135863 Housing 1
32 FO2NP001850 Angu. C. ball brg. 1 80BNC10TDBLP4~-KL22A (NSK)
33 41460134811 Spacer 1
34 41460134821 Spacer 1
35 H28TQ130060 Adapter 1
36 J2600G01450 O-ring 1 G145 (NOK)
37 41460133920 Collar 1
38 J2600S01200 O-ring 1 $120
39 21460134001 Cap 1
40 A06CB080200 Skt. HD. cap scr. 6 M8 x 20
41 41460135920 Spindle pin 1
42 A06CB060200 SKt. HD. cap scr. 1 M6 x 20
43 31460135890 Nut 1
44 41460134850 Brg. LK. washer 1 -
45 A06CB040160 Skt. HD. cap scr. 4 M4 x 16
46 44230143580 Key 2 10 x 8 x 60
47 21410137210 V-pulley 1 6000 rpm
48 A06CB060160 Skt. HD. cap scr. 6 M6 x 16
49 A06CB080200 Skt. HD. cap scr. 5 M8 x 20
50 A06CB080400 Skt. HD. cap scr. 6 M8 x 40

HEADSTOCK ASS'Y (15HP, 6000 rpm) (Optiom) List No. 314101LT200
Ref.
Ni Code No. Part Name Q'ty Remarks
51 01410137220 Head stock 1
52 41410118831 Knock pin 1
- 1-9E -
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TURRET ASS'Y (8D, 50HZ, INCH)

List No. 314115LT120

-2-2 -

Code No. Part Name Remarks
1 R26YB000720 Positioning SW ; 6 FL1-2D6-E3
2 A06CB080160 Skt, HD. cap scr. 2 M8 x 16
3 41431546770 Bracket 1
4 A3600080300 Retain ring 1 830
5 EOO0OOKRV190 Ball brg. 2 600622 (NTIN)
6 31411560810 Dog 1
7 A40J300M080 Hex. nut ‘ 2 for M8
8 A433J00M080 Spring LK. washer 2 for M8
9 EO00OKRV190 Cam follower 2 KRV19 (NTN)
0 11411560650 Turret 1 for 8D mm
11411560660 Turret 1 for 8D inch
41411539810 Wiper 1
A11F08X0400 Taper pin (Tap e.) 2 68 x 40
J2600P00700 O-ring 2 PO7
H3600001580 Skt. pipe plug 2 PT1/8
A11F08X0360 Taper pin (Tap e.) 2 $8 x 36
H3600003580 Skt. pipe plug 2 PT3/8
A06CB060250 Skt. HD. cap scr. 4 M6 x 25
A06CB060160 Skt. HD. cap scr. 8 M6 x 16
Drive scr. 4 for 42
41421538700 Panel 1
31411560720 Cap 1 for mm
31411560730 Cap 1 for inch
41421538580 Nut 1
A06CB050121 Skt. HD. cap scr. 1 M5 x 12
31411561160 Retainer 1
41411561170 Retainer 1
A30TL001330 Spann element 1 RFN8006 65 x 73
(TAREDA SHOJI)
J2600P050A0 O-ring 1 P50A
31411561240 Piston 1
21411539661 Cylinder 1
A06CB080800 Skt. HD. cap secr. 8 M8 x 80
JO6KRWOESIO Sheel washer 8 W8SI (KEEPER)
A06CB080250 Skt. HD. cap scr. 8 M8 x 25
A06CB060250 Skt. HD. cap scr. 16 M6 x 25
41411539850 Bolt 24
41411539841 Block 8
21411539650 Hi-index-coupling 1 )
J2600PL2000 O-ring 1 P120
A06CB080300 Skt. HD. cap scr. 8 M8 x 30
21431546830 Hi-index—-coupling 1
31411560750 Spline shaft 1
J2600G12500 O-ring 1 G125
J2600P07000 O-ring 1 P70
21411539791 Ring 1
A3600050650 Ritaine ring 1 S65
E06013ZZNRO Ball brg. 1 6013ZZNR (NTN)
E0006013Z20 Ball brg. 1 60132Z (NTN)
21411539681 Guide 1
A06CB080250 Skt. HD., cap scrv 12 M8 x 25

TURRET ASS'Y (8D, 50HZ, INCH)

List No. 314115LT120

Ref.

“No. Code No.

Part Name

Remarks

51 21411560690
52 31411560700
53 21421554960
54 A33000AN020
55 41431546360
56 A06CB060750
57 R13MB000230
58 R13MB000330

59 R13MB000570
60 G16FH000320
61 A06CB050450

63 H3600001S80
64 11411560680
65 A06CB080400
66 Al11F08X0400
67 A06CB080250
63 41411560710
69 A16A08%0120
70 A41JJ00MO80

71 31411524131 .

72 A16A08X0200
73 -A41JJ00M080
74 A06CB0O80120
75 31411561130
76 41411561180
77 01411560670
78 A06CB0O80160
79 A43JJ00M080
80 A413J00M080

81 A06CB040100
82 A43JJ00MO40
83 A41JJ00MO40
84 31411561140
85 41415603302
86 41411540081
87 A16A08X0100
88 41111500590
89 41411524142
90 A15B08X0120

91 41441541061
92 41421538510
93 J225H000190
94 ° 41421538500
95 - A15008X0100
96 41421538490
97 AQ06CB050120
98 41571523070
99 HI10SFOPI2YO

100 H3600001580

Cover

Packing

Dog

Brg. LK. nut

Dog .
Skt. HD. cap scr.
Motor

Gear head

'Gear head

Sokenoid valve
Skt., HD. cap scr.

Skt. pipe plug
Bracket

Skt. HD. cap scr.
Taper pin (Tap e.)
Skt. HD. cap scr.
Cover

Round HD. cap scr.
Washer

Wiper

Round HD. cap scr.
Washer

Skt. HD. cap scr.

. Bracket

Packing

- Turret base

Skt. HD. cap scr.
Spring LK. washer
Washer

Skt. HD. cap scr.
Spring LK. washer
Washer

Bracket

Dog

Plate

Round HD. cap scr.
Bolt

Gib

Skt. set scr. (Flat p.)

Bush

Cylinder

Min. Y packing
Coller

Skt. set scr. (Cone p.)

Bush

Skt. HD. cap ser.
Spring

Elbow adapter
Skt. pipe plug

- 2-3 -
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ANO2

M6 x 75

91K100GK (MATSUSHITA)
9GBK~18 for 60Hz
(MATSUSHITA)

9GBK-15 for 50Hz
(MATSUSHITA)
SA-GO1A3X-Cl-10 (NACHI)

M5 x 45
PT1/8
FC30

M8 x 40
$8 x 40
M8 x 25
M8 x 12
M8

M8 x 20
M8
M8 x 12

M8
M8
M8
M4 x 10

M4
M4

M8 x 10

M8 x 12

MY-21 (SAKRAGAML)
M8 x 10
M5 x 12

PI2Y (SHOWA)
PT1/8



TURRET ASS'Y (8D, 50HZ, INCH)

List No. 314115LT120

Ref.

No. Code No. Part Name Q'ty Remarks
101 H3600003580 Skt. pipe plug 1  PT3/8

102 H28TQL60060 Adaptor 1 16-0606 (TOKAI)
103 J2600P00800 O-ring 2 P8

104  H12LAM62540  Sleeve 15 106254 (RYUBE)
105  H12LAM62510 Nut 9 106251 (RYUBE)
106  HI12LAM50100 Flow units 4 105010 (RYUBE)
107  HI2LAM60010 Adapter . 14 106001 (RYUBE)
108  H12LAM50090 Flow units 5 105009 (RYUBE)
109  H12LAM62520 Bushing 6 106252 (RYUBE)
110 ’

111  HI2LAM60110 Adapter 1 106011 (RYUBE)

- 2=l -
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TURRET ASS'Y (12D) (Option) List No. 314115LT150 TURRET ASS'Y (12D) (Optiom) List No. 314115LT150

Ref. ‘ . Ref.

- 2-6 -

- 2-7 =

Yo. Code No. Part Name Q'ty .Remarks No. Code’ No. Part Name Q'ty Remarks
1 R26YB000720 Positioning SW 5 6 FL1-2D6-E3 51 21411555320 Cover 1
2 A06CB080160 Skt. HD. cap scr. 2 M8 x 16 52 31411560700 Packing 1
3 41431546770 Bracket 1 53 21421555370 Dog 1
4 A3600050300 Retain ring 1 S30 54  A33000AN020 Brg. LK. nut 1 ANO2
5 EOOOOKRV190 Ball brg. ; 2 6006ZZ (NTIN) 55 41431555400 Dog 1
6 31411555351 Dog ) 1 56 A06CB060750 Skt. HD. cap scr. 4 M6 x 75
7 A40JJ00M080 Hex. nut 2 for M8 57 R13MB000730 Motor 1 9IK100GP-3 (MATSUSHITA)
8 A43JJ00M080 Spring LK. washer 2 for M8 58 R13MB000590 Gear head 1 (MATSUSHITA)
9 EOOQOKRV190 Cam follower 2 KRV19 (NTN) 59 Gear head 1 (MATSUSHITA)
0 01411555380 Turret 1 for 8D mm 60 G16FH000320 Solenoid valve 1 SA-GO1A3X-Cl1~-10 (NACHI)
01411555390  Turret 1 for 8D inch 61 A06CB050450 Skt. HD. cap scr. 4 M5 x 45
41411539810 Wiper 1 62 '
A11F08X0400 Taper pin (Tap e.) 2 $8 x 40 63 H3600001S80 ~ Skt. pipe plug 5 PT1/8
J2600P00700 O-ring 2 PO7 64 11411555340 Bracket 1 FC30
H3600001580 Skt. pipe plug 2 PT1/8 65 A06CB080400 Skt. HD. cap scr. 4 M8 x 40
A11F08X0360 Taper pin (Tap e.) 2 68 x 36 66 A11F08X0400 Taper pin (Tap e.) 2 $8 x 40
H3600003880 Skt. pipe plug 2 PT3/8 67 A06CB080250 Skt. HD. cap scr. 4 M8 x 25
A06CB060250 Skt. HD. cap scr. 4 M6 x 25 68 41411560711 Cover _ 1
A06CB060160 Skt. HD. cap ser. 8 M6 x 16 69 A16A08X0120 Round HD. cap scr. 3 M8 x 12
Drive secr. 4 for 62 70 A41JJ00MO080 Washer 3 M8
41421544431 Panel 1 71 31411524131 Wiper 1
31411560420 . Cap 1 for mm, inch 72 A16A08X0200 Round HD. cap scr. 4 M8 x 20
73 A413J00M080 Washer 2 M8
41421538580 Nut 1 74 A06CB080120 Skt. HD. cap scr. 2 M8 x 12
A06CB050121 Skt. HD. cap scr. 1 M5 x 12 75 31411555330  Bracket 1
31411561160 Retainer 1 76 41411561180 Packing 1
41411561171 Retainer 1 77 01411562430 Turret base 1
A30TL001330 Spann element 1 RFN8006 65 x 73 78 A06CB080160 Skt. HD. cap scr. 2 M8
(TAKEDA SHOJI) 79 A433JJ00M080 Spring LK. washer 2 M8
J2600P050A0 O-ring 1 P50A 80 A413J00M080 Washer 2 M8
31411561240 Piston 1 :
81 A06CB040100 Skt. HD. cap scr. 2 M4 x 10
21411539661 Cylinder 1 82 A43JJ00M040 Spring LK. washer 2 M4
A06CB080800 Skt. HD. cap scr. 8 M8 x 80 83 A41JJ00M040 Washer 2 M4
JO6KRWOBSIO0 . Sheel washer _ 8 W8SI (KEEPER) 84 31411561140 Bracket 1 :
A06CB080250 Skt, HD. cap scr. 8 M8 x 25 85 41415603302 Dog 1
A06CB060250 Skt. HD. cap scr. 16 M6 x 25 86 41411540083 Plate 1
41411539850 Bolt 24 87 A16A08X0100 Round HD. cap scr. 3. M8 x 10
41411539841 Block 8 88 41111500590 Bolt 2
21411562540 Hi-index-coupling 1 89 41411524142 Gib 1 '
J2600PL2000 O-ring 1 P120 90 Al5B08X0120 Skt. set scr. (Flat p.) 7 M8 x 12
AD6CB080300 Skt., HD. cap scr. 8 M8 x 30
91 41441541061 Bush 1
21411562420 Hi-index coupling 1 92 41421538510 Cylinder 1
31411560752 Spline shaft 1 93 J22SH000190 Min. Y packing 1 MY-21 (SAKAGAMI)
J2600G12500 O-ring 1 G125 94 41421538500 Coller ) 1
J2600P07000 O-ring 1 P70 95 A15C08X0100 Skt. set scr. (Cone p.) 1 M8 x 10
21411539791 Ring 1 96 41421538490 Bush 1
A3600050650 Ritaine ring 1 S65 97 AQ06CB050121 Skt. HD. cap scr. 1 M5 x 12.1
E06013ZZNRO Ball brg. 1 6013ZZNR (NIN) 98 41571523070 Spring 1
E0006013220 ~ Ball brg. 1 60132Z (NTN) 99 H10SFOPIZYO Elbow adapter 8 PI2Y (SHOWA)
21411544490 Guide 1 100 H3600001580 Skt. pipe plug 13 PT1/8
A06CB080250 Skt. HD. cap scr. 12 M8 x 25



TURRET ASS'Y

{12D) (Optiomn)

List No. 314115LT150

Ref.

No. Code No. Part Name Q'ty Remarks
101  H3600003580 Skt. pipe plug 1 PT3/8

102  H28TQL60060 - Adaptor 1 16-0606 (TOKAI)
103 J2600P00800 O-ring 2 P8

104  H12LAM62540 Sleeve 15 106254 (RYUBE)
105 H12LAM62510 Nut 9 106251 (RYUBE)
106  H12LAM50100 Flow units 4 105010 (RYUBE)
107  H12LAM60010 Adapter 14 106001 (RYUBE)
108  H12LAM50090 Flow units 5 105009 (RYUBE)
109  H12LAM62520 Bushing 6 106252 (RYUBE)
110

111  HI2LAM60110 Adapter 1 106011 (RYUBE)
112 41411555360 Dog 1

- 2-8E -
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FX ASS'Y (8D, 12D, 4T) List No. 314125LT060
ng. Code No. Part Name' Q'ty Remarks
1 31412505481 Motor base | 1
2 A413J00M060 Washer 4 M6
3 A433J00M100 Spring LK. washer 4 M6
4 A06CB060200 Skt. HD. cap scr. 4 M6 x 20
5 A06CB080300 Skt. HD. cap scr. 4 M8 x 30
6 A41JJ00M080 Spring LK. washer 4 M8
7 41422506022 Pulley 1 20L-100
8 A43JJ00M100 Spring LK. washer 1 M10
9 A403J00M100 Hex. nut 1 M10
10 A413J00M040 Washer 4 M4
11 A4333J00M040 Spring LK. washer 4 M4
12 A06CB040100 Skt. HD. cap scr. 4 M& x 10
13 31422506841 Bracket 1
14 41422506831 Shaft 1
15 R44Z1L000460 Brake 1 NFHO.1-001C
16 31424765041 Cover 1
17 41143000421 LK. nut 1 M25 x 1.5
18 A34000AW050 Brg. LK. washer 1 AW-05
19 41422506700 Spacer i
20 A06CB080200 Skt. HD. cap scr. 4 M8 x 20 »
21 41422506691 Retainer 1
22 E25TAA06DBO TAC brg. set 25TAAQ6DB-P4 (NSK)
23 31412507280 Bracket 1
24 41112500571 Spacer 1
25 JO1NV000020 0il seal 1 AC1679-A0 (NOK)
26 41412507260 Stopper 1
27 A06CB060120 Skt. HD. cap scr. 2 M6 x 12
28 51418400100 FX Ball scr. 1
29 31421543130 Bracket 1
30 41412520200 Stopper 1
31 A06CB060100 Skt. HD. cap scr. 3 M6 x 10
32 41422520060 Retainer 1
33 FO02NP001080 Angu. C. ball brg. set 7204BDBC8-P5
34 41422506711 = Retainer 1
35 41422506681 Retainer i
36 A06CB050100 Skt. HD. cap scr. 8 M5 x 10
37 31412520210 Housing 1
38 41552504380 Pulley 1 :
39 A18005%0220 Woodruff key 1 5 x 22
40 A34000AW040 Brg. LE. washer 1 AWO04
41 41112500552 Brg. LK. nut 1
42 31422506431 Bracket 1
43 L10MNO00400 Coupling 1 DS3900
44 A15D05X0050 Skt. set scr. (Cup p.) A M5 x 5
45 A15B05X0050 Skt. set scr. (Flat p.) 4 M5 x5
46 A06CB060550 Skt. HD. cap scr. 4 M6 x 55
47 LO8SMHO000020 Timing belt 1 210L100
48 A413300M080 Washer 2 M8
49 A06CB080160 Skt. HD. cap scr. 2 M8 x 16
50 A11F08X0400 Taper pin 2 68 x 40

_.3_2_

FX ASS'Y (8D, 12D, 4T)

List No. 314125LT060

;2?'- Code No. Part Name Q'ty Remarks
51 A06CB080800 Skt. HD. cap scr. * 4 M8 x 80

52 A06CB120700 Skt. HD. cap scr.’ 2 M12 x 70

53 A43JJ00MI20 Spring LK. washer 2 M12

54 A06CB060160 Skt. HD. cap scr. 4 M6 x 16

55 A06CB080160 Skt. HD. cap scr.. 4 M8 x 16

56 31414833010 Cover ' 1 (FANUC)

- 3~3E -
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»*

FZ FEED BOX ASS'Y

(8D, 12v, 4T)

List No. 314130LT060

- 4=2E -

Eif' Code No. Part Name Q'ty Remarks
1 11413010060 Feed box - 1
2 A06CB120400 Skt. HD. cap scr. 4 M12 x 40
3 .
4+ A06CB080200 Skt. HD. cap scr. 4 M8 x 20
5 41422506021 Pulley : 1 Unitta
6 31412505480  Motor base 1
7 A06CB080200 Skt. HD. cap scr. 8 M8 x 20
8 A413J00M080 Washer 4 M8
9 LO8MH000020 Timing belt 1 210L100
10
11 .
12 41552504380 ° Pulley 1 Unitta
13
14 A15B05X0050 Skt. set cap scr. 4 M5 x 5
15  L1OMNOOO400  Coupling 1 DS-3900
16 41552502730 Joint pin 1
17 41112500552 Brg. LK. nut 1
18 A34000AW040 Brg. LK. washer 1 AW-04
19 A18005X0220 Woodruff key 1 5 x 22
20
21
22
23 E006005VP50 Radial ball brg. 1 #6005V-P5 (NSK)
24 41112500570 Spacer 1
25 41112502140 Thrust ball brg. 2 #51105-P5
26 41112500570 Spacer 1
27 JO1AC1679A0 0il seal 1 AC-1679A0
28 21413020010 Housing 1
29 A06CB060160 Skt. HD. cap scr. 6 M6 x 16
30
31 41413005710 Cushion 1
32 41413005720 Spacer 1
33 A33000AN040 Brg. LK. nut 1 AN-04
34 A34000AW040 Brg. LK. washer 1 AW-04
35
36
37
38
39
&0
41
42
43
44 A11F08X0500 Taper pin 2 $8 x 50
45 A40JJ00M100 Hex. nut 1 M10
46 A43JJ0O0M100 Spring LK. washer 1 M10
47 41143004210 Mount cleat 1 (FANUC)
48 41143004210 Mount cleat i (NANUC)
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CARRIAGE ASS'Y

List No. 314135LT040

Stain pipe

- 5-2 -

Ref. 5 ,
No. Code No. Part Name Q' ty Remarks
1 01413516080 Carriage i 1
2 H10P0001S80  Skt. pipe plug 3 P/T1/8
3 H12LAM62580 Drive bushing 10 106258 (RYUBE)
4 H12LAM62510 Compresion nut 4 106251 (RYUBE)
5 H12LAM62540 Compresion sleeve 4 106254 (RYUBE)
6 H12LAM62710 Tubing insert ' 4 106271 (RYUBE)
7 H12LAM94090 Check . 4 109407 (RYUBE)
8 H12LAM61010 Elbow connector 4 106101 (RYUBE)
9 A16A05%0080 Round HD. cap scr. 4 M5 x 8
10 A41JJ00M650 Washer 4 M5
11 41413520200  Cover 1 .
12 AD60B080160 Skt. HD. cap scr. 2 M8 x 16
- 13 A413300M080 Washer 2 M8
14 A433J00M080 Spring LK. washer 2 M8
15 R25YB001110 Micro switch 1 SL1-EK
16 31413520190 Box 1
17 A16A08%0100 Round HD. cap scr. 2 M8 x 10
18 4141BE07220 Saddle 1 PZ-1222 (DAIWA DENGYO)
19 A16A02X0160 Round HD. cap scr. 4 M8 x 16
20 41413508000 Wiper 2
21 A16A08X0160 Round HD. cap scr. 20 M8 x 16
22 41413505920 Wiper 2
23 31413520130 Gib 2
24 41413505930 Wiper 2
25 31413520160 Gib , 1
26 41411529600 Adjusting bolt 6
27 A06CB120400 Skt., HD. cap scr. 6 M12 x 40
28 31413520170 Retainer 1
29 31413520170 Retainer 1
30 Pipe 1
31 H12LAM62510 Compresion nut 2 106251 (RYUBE)
32 H12LAM62540 Compresion sleeve 2 106254 (RYUBE)
33  H12LAM50090 Flow unit 2 105009 (RYUBE)
34 H12LAM50100 Flow unit 4 105010 (RYUBE)
35 H12LAM62540 Compresion sleeve 4 106254 (RYUBE)
36 H12LAM62710 Tubing insert 4 106271 - (RYUBE)
37 H12LAM62510 Compresion nut 4 106251 (RYUBE)
38 H12LAM62510 Compresion.nut 8 106251 (RYUBE)
39 H121LAM62710 Tubing insert 8 106271 (RYUBE)
40 H12LAM62540 Compresion sleeve 8 106254 (RYUBE)
41 H12LAM50090 Flow unit 8 105009 (RYUBE)
42 H12LAM62520 Compresion bushing 4 106252 (RYUBE)
43 H12LAM62540 Compresion sleeve 4 106254 (RYUBE)
44 HI2LAM62710 Tubing insert 2 106271 (RYUBE)
45 H12LAM68010 Lylon tube 1 106801 (RYUBE)
46 H12LAM64060 Junction 2 106406 (ryube)
47 A06CB060240 Skt. HD. cap scr. 2 M6 x 24
48 H12L.AM62520 Compresion bushing 2 106252 (RYUBE)
49 H12LAM62520 Compresion sleeve 2 106254 (RYUBE)

CARRIAGE ASS'Y

List No. 314135LT040

Ref.

No. Code No.

Part‘Name

Q'ty

Remarks

51 31413516160
52 A06CB080160
53 R25YB0Q1110
54 - 41413516170
55 A06CB050120
56 H12LAM64020
57 A06CB060240
58 H12LAM62550
59 H12LAM50100
60 H12LAM62540

61 H12LAM62510
62 41413505950
63 41413505940
64 41413514680
65 41413514690
66 A16B08X0140
67 . A06CB080080
68 41411560400
69 41411560410
70 A16A04X0060

71 JO6KRW04000

Box .
Skt. HD. cap scr.
Micro switch

Cap

Skt. HD. cap scr.
Junction

Skt. HD. cap scr.
Plug

Flow unit
Compresion sleeve

Compresion nut
Wiper

Wiper

Cover

Packing

Flat HD. cap scr.
Skt. HD. cap scr. .
Cover

Cover

Round HD. cap scr.

Seal washer

- 5-3E -

NN =N = P N

N = D = NNN

[y ]

M8 x 16
SAT-EK (YAMATAKE)

M5 x 12

106402 (RYUBE)
M6 x 24

106255

105010 (RYUBE)
106254 (RYUBE)

106251 (RYUBE)
M8 x 14
M8 x 14

M& x 6

W4 (KEEPER)
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MAGNE SCALE ASS'Y

(8D, 12D)

Unit No. 51413530100

- 6-2E -

Ref. '
No. Code No. Part Name Q' ty Remarks
1 31411562990 Turret base 1
2 21413520520 Plate 1
3 A06CB080250 Skt. HD. cap scr. 4 M8 x 25
4+ Al11F06X0400 Taper pin 2 46 x 40
5 K11SN000540 Magne scale 1 (SONY)
6 A06CB060350 Skt. HD. cap scr. (4) M6 x 35
7 A06CB060120 Skt. HD. cap scr. (2) M6 x 12
8 A413J00M060 Washer _ (2) for M6
9 A43JJ00M060 Spring LK. washer (2) for M6
10 Parallel pin (2) $5 x 45
11 Parallel pin (2) 45 x 10
12 Liner (2)
13 A06CB080250 Skt. HD. cap scr. 2 M8 x 25
14 A11F06X0300 Taper pin 2 $6 x 30
15 41413520510 Bracket 1
16 K11SN000160 Detector 1 NSD-9037R (SONY)
17 21413520530 Cover 1
18 A06CB080750 Skt. HD. cap ser. 3
19  JO6KRWBS100 Seal washer 3 for M8
20 41413520490 Wiper i (NITTA)
21 41413520500 Plate 1
22 Al16B05X0080 Flat HD. cap scr. 5 M5 x 8
23 41413520480 Wiper 1 (NITTA)
24 A16A05X0100 Round HD. cap scr. 2 M5 x 10
25 A413300M050 Washer 2 M5
26 21414830190 Wiper 1
27 21414830180 Cover (Universal) 1
28 21414830170 Cover (Chucker) 1
29 21414830160 Cover 1
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)

TAILSTOCK ASS'Y

t

List No. 314137LT120

36 H12LAM62520
37 H12LAM62540
38 A15A08%0120
39 A15B08X0080
40 A06CB120400

42 H12LAM62520
43 H12LAM62540
44 H12LAM60210
45 H12LAM60210
46 H12LAM50100
47 H12LAM62520
48 H12LAM62540
49 AD6CB080350
50 H3600001580

Comp bushing

Comp. sleeve

Skt. set scr. (Dog p.)
Skt. set ser. (Flat p.)
Skt. HD. cap scr.

Pipe

Comp bushing
Comp sleeve
Elbow adapter
Elbow adapter
Flow unit

Comp bushing
Comp sleeve

Skt. HD. cap scr.
Plug

- 72 -

N bt et b b et et e bt

F e S e e R o

Ezf' Code No. Part Name Remarks
1 21413728050  Sleeve | 1
2 41412713700 Arm 1
3 A15B05X0100 Skt. set ser. (Flat p.) 2 M5 x 10
4 A06CB050120 Skt. HD. cap scr. 4 M5 x 12
5 41413715340 Wiper 1
6 01413728030 Tailstock 1
7 431413711030 Plug 1
8 J2600G05000 O-ring 1 G-50
9 21413728070 Piston 1
10 J2600P04900 O-ring 1 P-49
11 M3600001S80 Plug 1 PT1/8
12 . 41413713450 Dog 1
13 A15B04X0050 Skt. set ser. (Flat p.) 2 M4 x 5
14 A3500080120 Retain ring 1 S-12
15 J2600G05000 O-ring 1 G-50
16 41433721521 Cap 1
17 J2600P03800 O-ring 1 P-38
18 A06CB060200 . Skt. HD. cap scr. 6 M6 x 20
19 J2600G03000 O-ring 1 G-30
20 J2600P00700 O-ring 1 P-7
21 J2600G03500 O-ring 2 G-35
22 11413728060 Bracket 1
23 H3600001S80 Plug 2 PT1/8
24 41433721510 Plate 1
25 A06CB080200 Skt. HD., cap scr. 5 M8 x 20
26 41154702950 Grip 1 #200
27 A12003%0250 Spring pin 2 3 x 25
28 41413713460 Shaft 1
" 29 21413713410 Cap 1
30 41413713420 Packing 1
31 41154702940 Cam
32 41413728200 Wire
33 H12LAM68010 Tube 106801 x 4000 (RYUBE)
34 H12LAM60210 Elbow adapter 106021 (RYUBE)
35 H12LAM51100 Flow unit HKB 105110 (RYUBE)

1062520 (RYUBE)
(RYUBE)

M8 x 12

M8 x 8

M12 x 40

64 x 300

106252 (RYUBE)
106254 (RYUBE)
106021 (RYUBE)
106021 (RYUBE)

HJB 105010 (RYUBE)
106252 (RYUBE)
106254 (RYUBE)

M8 x 35

PT1/8

TAILSTOCK ASS'Y

List No. 314137LT120

- 7-3 -

314137LT130

Ref.

No. Code No. Part Name Remarks

51 J2600P01800 O-ring 2 P-18

52 H23NN0O00700 Bushing 2 BUT PT1/4 x 3/8 (NIN)
53 H28TA160040 Adapter 2 16-004 (TOKAL)

54 «H23NN000700 Bushing 2 BUT PT1/4 x 3/8 (NIN)
55 .H28TQ160040 Adapter 2 16-004 (TOKAI)

56 31413713561 Wiper 1

57 A16A08%0200 Round HD. cap scr. 4 M8 x 20

58 H23NN002770  Elbow 1 PZB6-PT1/4 (NIN) '

59 H23NN002760 Connector 1 PSTD6-PT1/8 (NIN)

60 41413711090 Hinge 2

61 Al16B04X0080 Plate HD. cap scr. 8 M4 x 8

62 H3600001580 Plug 20 PT1/8

63  G16FH000700  Solenoid valve i SA-G01-C6-C1-11 (NACHI)
64 A06CB050450 Skt. HD. cap secr. 4 M5 x 45

65 31413728110 Cover 1

66 A06CB080160 Skt. HD. cap scr. 6 M8 x 16

67 R25YB001110 Limit switch 2 SL1-EK (YAMAATAKE)

68 21413728180 Cover 1

69 A16A08X%0160 Round HD. cap scr. 5 M8 x 16

70 A41JJ00M080 Washer 5 M8

71 Al16A05X0120 Round HD. cap scr. 3 M5 x 12

72 A413J00MO050 Washer 3 M5

73 A06CB050850 Skt. HD. cap scr. 4 M5 x 85

74 G16FH000320 Solenoid valve 1 SA-GO1-A3X-Cl-11 (NACHI)
75 11413728130 Manifold 1

76 J2600P00700 O-ring 4 . P-7

77 H3600001880 Plug 15 PT1/8

78 G14FHO000150 Check valve 1 0CP-GO1-Al-11 (NACHI)
79 A06CB051300 Skt. HD. cap scr: 4 M5 x 130

80 A06CB080160 Skt. HD. cap scr. 2 M8 x 16

81 31413728140 Manifold 1

82 J2600P00700 O-ring 3 P-7

83 H3600001580 Plug 1 PT1/8

84 G11FH000210 Reducing valve 1 0G-G01-B1-K-11 (NACHI)
85 G11FH000610 Flow regulalter 1 0CY-GO1-A-Y-K-11 (NACHI)
86 A06CB080160 Skt. HD. cap scr. 2 M8 x 16

87 31413728190 Manifold 1

88 J2600P00700 O-ring 2 P-7

89 J2600P01100 O-ring 2 P-11

90 01413728040 Tail base 1

91 H3600003S80 Plug 2 PT3/8

92 31413713682 Box 1

93 A06CB080500 Skt. HD. cap scr. 4 M8 x 50

94 H23NN000700 Bushing 2 BUT3/8 x 1/4 (NTN)

95.  H28TQ130040 Adapter 2 13-004 (TORAI)

96 41413728170 Hose 1 6 x 270

97  A12006X0250  Spring pin 1 66 x 25

98 A06CB060150 Skt. HD, cap scr. 1 M6 x 15

99 41413713491 Rod 1
100 AL9VX000420 Spring 14 B-12.5



TAILSTOCK ASS'Y

List No. 314137LT130

Ref.

Yo. Code. No. Part Name Q'ty Remarks
101 21413719372 Clamp plate 1

102 41413713521 Shoe 2

103 J2600P02900 O-ring 2 pP~-29

104 41413713501 Nut 1

105 31413713480 Piston 1

106  J2600P14000 O-ring 1 P-140
107  A06CB120800 Skt. HD. cap scr. 2 M12 x 80
108 41413728210 Nut 1

109 A06CB080160 Skt. HD. cap scr. 2 M8 x 16
110  A41JJ00MO80 Washer 2 M8

111 A43JJ00MO80 Spring LK. washer 2 M8

112 R25YB0OL1110 Limit switch 2 SL1-EK (YAMATAKE)
113 31413728090 Bracket 1

114 Al16A08X0200 Round HD. cap scr. 4 M8 x 20
115 31413713571 Wiper 1

116  J2600G10000 O-ring 1 G-100
117 41413715520 Shim 2

118 41111500590 Bolt 2

119 31413713531 Gib . 1

120 JO1AE0382A0 0il seal 1 AE0382A0
121 41413728080 Guide bar 1

122  A15B05X0060 Skt. set scr. (Flat p.) 1 M5 x 6
123 A12003%0200 Spring pin 1 3 x 20

- 74 -
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MACHINE MODEL:

"QUICK TURN-10N

ASSEMBLY
NAME

:  TAIL STOCK ASS'Y

SPECIFICATION |
APPLY ’

(Drive System)

DRAWING NO

© 0 214137A8140
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TAILSTOCK ASS'Y (Drive) List No. 314137LT140

Ref. . , '
No. Code No. Part Name Q ty Remarks
1 R13PJ000050 Induction motor . 1 51K-60GS-AF 5GS60K
(ORIENTAL MOTOR)
2 A06CB0O80250 Skt. HD. cap scr. 4 M8x 25
3.
4
5 41413713640 Sprocket 1
6 A15B08%X0080 Skt. set scr. (Flat p.) 2 M6 x 8
7 A1405050200 Key 1 5% 5 x 20
8
9 41413719381 Bracket 1
10 A06CB050200 Skt. HD. cap scr. 2 M5 x 20
11 A06CB060200 Skt. HD. cap scr. 2 M6 x 20
12 LO1JH990050 Chain 1 (ORIENTAL CHAIN)
13 A17HD000400 Hex. HD. cap scr. 1 M6 x 40
14 A40JJ00MO60 Hex. nut 1 M6
15 41413713630 Bracket 1
16 A15B06X0120 Skt. set scr. (Flat p.) 1 M6 x 12
17 41413713650 Sprocket 1 (ORIENTAL CHAIN)
18 EOAR1515LDO Sleeve brg. 1 AR1515LD (NTN)
19 41413713670 Shaft 1
20 A06CB080340 Skt. HD. cap scr. 2 M8 x 34
21 A41J300M080 Washer . 2 M8
22 A43JJ00M080 Spring LK. washer 2 M8
23 41413713601 Dog 2
24 A15B04X0050 Skt. set scr. (Flat p.) 2 M4 x 5
25 41413730920  Dog rail 1
26 41413730910 Bracket 1
27 A16A08X0150 Round HD. cap scr. 2 M8 x 15
28 A15C06X0120 Skt. set scr (Cone p.) 1 M6 x 12
29 A38000E0120 Retain. ring (E-type) 1
30 41413713610 Bracket 1
31 AD6CB080150 Skt. HD. cap scr. 2 M8 x 15

- 7-6E -
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MACHINE MODEL:  QUICK TURN-10N . ASSEMBLY "SPINDLE DRIVE ASS'Y
SPECIFICATI (2600 rpm, LOHP) Y
ON pm, 4 DRAWING NO : 014142A8120

APPLY "(3600 rpm, 10HP) (3600 rpm 20HP)
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SPINDLE DkIVING SYSTEM ASS'Y (2600 rpm, 10HP)

List No. 314142LT120

....8_.2_

ng' Code No. Part Name Q'ty Remarks

1 21414220132  Motor base ; 1 [(mazatrol)
2 41414220120  Bolt ! b M24 (mazatrol)
3 AL7HF241650  Hex. bolt 2 M4 ‘(mazatrol)
4 A40JJ00M240 Hex. nut 8 M24 T

5 41414220220  Nut (M.B) 4 |

6  AL7HBL00350  Hex. bolt 4 miw0 x 35 (mazatrol)
7 A43JJ00MI00  Spindle washer 4 for M1O0 (mazatrol).
8 A41JJ00M100 Plain washer 4 for M10 gﬁnazatro}z;
9 31414220190 ©  Pulley 1 Motor T
10 LO7MHO00190  V-belt 6 © Matched set 3V 710L(mazatrol)
11

12 X

13

14

15

16

17

18

19

20

21

22 A15B12X0160 Skt. set scr. (Flat p.) 1 M12 x 16

23

24 21414220480  Motor base 1 (FANUC)

25 41414220500  Bolt 1 (FANUC)

26 31414220490 Bracket 1 (FANUC)

27 A17HB242000 Hex. bolt 2 (FANUC)

28  AL7HD140450  Hex. bolt 4 (FANUC)

29 A433J00M140 Spring LK. washer 4 (FANUC)

30  A41JJ00M140  Plain washer 4 (FANUC)

31 LO7MHO00180  V-belt 6  3V-670L 3600 (MITSUBOSHI)

(FANUC)

SPINDLE DRIVE SYSTEM ASS'Y (3600 rpm, 10HP)

List No. 314142LT130

ng' Code No. Part Name Q'ty Remarks
1 21414220130 Motor base 1
2 41414220120 Bolt 4 M24
3 Al17HF241650 Hex. bolt 2 M24
4 A40JJ00M240 Hex. nut 8 M24
5 41414220220 Nut (M.B) 4
6 Al7HB100350 Hex. bolt 4 M10 x 35
7 A43J300M100 Spindle washer 4 for M10
8 A413300M100 Plain washer ! 4 for MI10
9 - 31414220190 Pulley 1 Motor
10 L0O7MH000190 V-belt 6 Matched set 3V 710L
11
12
13
14
15
16
17
18
19
20
21 _
22 Al15B12X0160  Skt. set scr. (Flat p.) 1 M12 x 16
23
24 21414220480 Motor base 1 (FANUC)
25 41414220500 Bolt 1 (FANUC)
26 31414220490 Bracket 1 (FANUC)
27 A17HB242000 Hex. HD. cap scr. 2 (FANUC)
28 A17HD140450 Hex. bolt 4 (FANUC)
29 A43JJ00M140 Spring LK. washer 4 (FANUC)
30 A41JJ00M140 Plain washer 4 (FANUC)
31 LO7MHO00180 V-belt 6 3V-670L 3600 (MITSUBOSHI)

- 8-3 -
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SPINDLE DRIVE SYSTEM A3S'Y (3600 rpm, 20HP)

List No. 314142LT140

gif' Code No. Part Name Q'ty Remarks
1 21414220130 Motor base 1
2 41414220120 Bolt 4 M24
3 Al17HF241650 Hex. bolt 2 M24
4  A4L0JIOOM240 Hex. nut 8 M24
5 41414220220  Nut (M.B) 4
6 .
7
8
9
10 LO7MH000190 V-belt 6 Mached set 3V 710L (MITSUBOSHI)
11 A17HB140450 Hex. bolt 4 M1l4 x 45
12 A43JJ00M140 Spring LK. washer 4 M14
13 A41JJ00M140 Plain washer 4 Ml4
14 31414220180 Pulley 1 Motor
15 31414220170 Bracket 1
16 A06CB120400 Skt. HD. cap scr. 2 M12 x 40
17 A43J3J00M120 Spring LK. washer 2 for M12
18 A41JJ00M120 Plain washer 2 for M12
19 31114000070 Jack bolt 2 M36 x 100
20 31114000080  Nut 2 M36
21 Plate 2 Squ. 100 x 15
22
23 Al15B12X0120 Skt. set scr. (Flat p.) 1 M12 x 12
24 21414220480 Motor base 1 (FANUC)
25 41414220500 Bolt ‘ 1 (FANUC)
26 31414220490 Bracket 1 (FANUC)
27 A17HB242000 Hex. HD. cap scr. 2 (FANUC)
28 Al17HD140450 Hex. bolt 4 (FANUC)
29 A43JJ00M140 Spring LK. washer 4 (FANUC)
30 A41JJ00M140 Plain washer 4 (FANUC)
31 LO7MH000180 V-belt 6 3vV-670L 3600 (MITSUBOSHI)

- 8~4 -

(FANUC)
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SPINDLE DRIVE ASS'Y

(4600 rpm, 15BP) (Optioum)

List No. 314142LT150

- 86 -

§§f' Code No. Part Name Q'ty Remarks
1 41414220120  Bolt 4
2 A40JJO0M240 Hex. nut 8 for M24
3 21414211640 Bracket 1
4 . 41414220220 Nut (M.B) 4 for M24
5 ‘ Motor 1 B132M 15HP (MITSUBISHI)
6 ' Motor 1 Model 8 15HP (FANUC)
7 41414211620 Spacer . 1
8 A17HB120700 Hex. bolt 4 M12 x 70
9 A433J00M120 Spring LK. washer ’ 4 for M12
10 A413JJ00M120 Plain washer 4 for Mi2
11 Al17HF241650 Hex. bolt 2 M24 x 165
12 A17HB140350 Hex. bolt 4 M14 x 35
13 A43J300M140 Spring LK. washer 4  for Ml4
14 A41JJ00M140 Plain washer 4 for Ml4
15 31414211660 Pulley 1
16 31414211650 Pulley 1
17 A15B08X0100 Skt. set scr. (Flat p.) 1 M8 x 10
18 A15B08X0080  Skt. set scr. (Flat p.) 1 M8 x 8
19 A15A08X0080 Skt. set scr. (Flat p.) 2 M8 x 8
20 LO7MH V-belt 4 {MITSUBOSHI)
21 RO2FC001020 AC motor "1 Model 8 (FANUC)
22 31414211650 Pulley 1 for motor (FANUC)
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SPINDLE DRIVE ASS'Y

(6000 rpm, 15HP) (Option)

List No. 314142LT160

sz. Code No. Part Name Q'ty Remarks
1 41414220120 Bolt 4

2 A40JJ00M240 Hex. nut 8 for M24

3 21414211640 Bracket 1

4 41414220220 Nut (M.B) 4 for M24 .
5 ‘ Motor 1 B132M 15HP (MITSUBISHI)
6 - Motor 1 Model 8 15HP (FANUC)
7 41414211620 Spacer 1

8 Al17HB120700 Hex. bolt l 4 M12 x 70

9 A43JJ00M120 Spring LK. washer 4 for M12

10 A41JJ00M120 Plain washer 4 for M12

11 Al17HF241650 Hex. bolt 2 M24 x 165

12 A17HB140350 Hex. bolt 4 M14 x 35

13 A43JJ00M140 Spring LK. washer 4  for Ml4

14 A41JJ00M140 °~ Plain washer 4 for Ml4

15 31414211660 Pulley 1

16 31414211650 Pulley 1

17 A15B08X0100 Skt. set scr. (Flat p.) 1 M8 x 10

18 Al15B08X0080 Skt. set scr. (Flat p.) -1 M8 x38

19 A15A08X%0080 Skt. set scr. (Flat p.) 2 M8 x 8

20 LO7MH V-belt 4 (MITSUBOSHI)

21 RO2FC001020 AC motor 1 Model 8 (FANUC)

22 31414211650 Pulley 1 for motor (FANUC)

- 8-8E -
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POWERFUL COOLANT ASS'Y

1
T

Upit No. 51414734500

Ezf' Code No. Part Name Q'ty Remarks
1 21414844210  0il pan | 1
2 41414825680 Pipe 1
3 J2600P04400  O-ring 2 P44
4 A06CB060160 Skt. HD. cap scr. 3 M6 x 16
5 A43JJ00M060 Spring LK. washer 3 M6
6 A41JJ00M060 Washer : 3 M6
7 GO7MA000230  Coolant pump 1 NQ753S (MITSUBISHI)
8 A06CB100300 Skt, HD. cap scr. 4 M10 x 30
9 H23NN00Q770 Bushing 1. PT3/8 x 1/2 (NTN)
10 H28TQ130080 Adapter 1 13-0808 (TOKAIL)
11 31414825690 Filter 1 :
12 A16A05X0080 Round HD. cap scr. 3 M5 x 8
13 41414844560 Cover 1 Pump cover
14 Z211TU001370 Hinge 2 B-1097-3 (TAKIGEN)
15 A06CB060120 Skt. HD. cap scr. 1 M6 x 12
16
17
18 ,
19 41559200360 Roller 1
20 41414751720 Shaft 1
21 A38000E0150 Retain. ring (E-type) 1 E-15

..9...2...

COOLANT COOLING + POWERFUL COOLANT ASS'Y

Unit No. 51414734800

- 9-3E -~

ng' Code No. Part Name Q'ty Remarks
1 11414826360 0il pan 1
2 41414825680 Pipe 1
3 J2600P04400 O-ring 2 P44
4 A06CB060160 Skt. HD. cap scr. 3 M6 x 16
5 A43JJ00M060 Spring LK. washer 3 M6
6 A413J00MO60 Washer 3 M6
7 GO7MA000230  Coolant pump ‘ 1 NQ753S (MITSUBISHI)
8 A06CB100300 Skt. HD. cap scr. 4 M10 x 30
"9 H23NN000770 Bushing 1 PT3/4 x 1/2 (NIN)
10 H28TQ130080 Adapter 1 13-0808 (TOKAIL)
11 31414825690 Filter 1
12 A16A05X0080 Round HD. cap scr. 3 M5 x 8
13 41414844560 Cover 1 Pump cover
14 Z11TU001370 Hinge 2 B-1097-3 (TAKIGEN)
15 AQ6CB060120 Skt. HD. cap scr. 1 M6 x 12
16 41414826370 Packing 1
17 A06CB060200 Skt. HD. cap scr. 8 M6 x 20
18 G3422000440 0il coantroller 1 MAC-30C-MR-V-3A (MAC)
19 41559200360 Roller 1
20 41414751720 Shaft 1
21 A38000E0150 Retain. ring (E-type) 1 E-15
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AUTOMATIC DOOR ASS'Y (Universal)

Unit No. 51414735100

ng' Code No. Part Name Q'ty Remarks
1 11414828280 Frame (Left) 1
2 21414823271 Frame (Right) 1
3 A06CB080160 Skt. HD. cap scr. 7 M6 x 10
4-  Al6A06X0100 Round HD. cap scr. 7 M6 x 10
5 31414828250 Cover ' 1
6 31414828260 Cover 1
7 31414828220 Bracket . 2
8 41414828210 Rail 1 (TOYO GIKEN)
9 A16A04X0100 Round HD. cap scr. 3 M4 x 10
10 41444785450 Plate 2
11 AQ06CB060080 Skt. HD. cap scr. 4 M6 x 8
12 A43JJ00M060 Spring LK. washer 4 for M6
13 A06CB050350 ©  Skt. HD. cap scr. 8 M5 x 35
14 A43JJ00M050 Spring LK. washer 8 for M5
15 R25YB001130 Limit switch 2 6LS3-J (YAMATAKE)
16 G20SV005920 Air shock Cylinder 1 CA1LN40-01-44025-G1-720ST
. (SHOKRETSU)
17 A06CB080160 Skt. HD. cap scr. 4 M8 x 16
18 A41JJ00M080 Plain washer 4 M8
19 A433300M080 Spring LK. washer 4 M8
20 H23NN001730 Elbow 2 STE PTL/4
21 H23NN0O01040 Nipple 2 NS PT1/4
22 G545V000350 Speed controller 2 AS2000-02 (SHOKETSU)
23 H148V000250 Half union 2 H10~02 (SHOKETSU)
24 Nylon tube 1 T1075 L: 5000
25 G205V000050 Rod edge nut 3 NT-04 (SHOKETSU)
26 L138V000030 Floating joint 1 J40-4~150 (SHOKETSU)
27 31414828230 Bracket 1
28 AQ6CB060160 = Skt. HD. cap scr. 4 M6 x 16
29 A43JJ00M060 Spring LK. washer 4 for mb
30 31414828240 Door 1
31 41414828291 Dog 1 '
32 A06CB060100 Skt. HD. cap scr. 4 M5 x 12
36 A43JJ00MO050 Spring LK. washer 4 for M5
37 E0Q00000CF40 Cam follower 2 CF4 (THK)
38 A40JJOO0MO40 Hex. nut 2 M4
39 Hinge 6 . (TAKIGEN)
40 31414833650 Stopper 1
41 A06CB060160 Skt. HD. cap scr. 4 M6 x 16
42 A43JJ00M060 Spring LK. washer 4 for M6
43 A41JJ00M060 Waher 4 for M6
44 Guide bar 1

31414833660

- 10-2 -
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MACHINE MODEL: QUICK TURN-10N

ASSEMBLY
NAME

: AUTOMATIC DOOR ASS'Y

SPECIFICATION
APPLY

in(Chuckef,

‘Option)
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Page

SPECIFICATION
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AUTOMATIC DOOR ASS'Y (Chucker) {Optiomn)

Unit No. 51414735200

Ref. '
No. Code No. Part Name Q'ty Remarks
1 11414829751 Frame (Left) 1
2 11414829761 Frame (Right) 1
3 A06CB080160 Skt. HD. cap scr. 7 M8 x 16
4. Al16A06X0100 Round HD. cap scr. 7 M6 x 10
5 : Hinge : 5 B-75 (TAKIGEN)
6 31414828260 Cover 1
7 31414829780 Cover . 1
8 31414828220 Bracket 2
9 41414828210 Raill 1 (TOYO GIKEN)
10 Al16A04X0100 Round HD. cap scr. 3 M4 x 10
11 41444785450 Plate 2
12 A06CB060080 Skt. HD. cap scr. 4 M6 x 8
13 A43JJ00M060 Spring LK. washer 4 for M6
14 A06CB050350 Skt. HD. cap scr. 8 M5 x 35
15  A43JJ00MOS50  Spring LK. washer 8  for M5
16 R25YB001130 Limit switch 2 6LS3-J (YAMATAKE)
17 G20SV006140 Air shock cylinder 1 CA1LN40-01-44025-G1-585ST
(SHOKETSU)
18 A06CB080160 Skt. HD. cap scr. 4 M8 x 16
19 A413J00M080 Plain washer 4 for M8
20 A433J00M080 Spring LK. washer 4 for M8
21 H23NNO01730  Elbow 2 STE-PT1/4
22 H23NN001040 Nipple 2 NS-PT1/4
23 G545V000350 Speed controller 2 AS4000-02 (SHOKETSU)
24 H148vV000250 Half union 2 H10-20 (SHOKETSU)
25 ' Nylon tube 1 T1075 L:5000
26 G20SV000050 Rod edge nut 3 NT-04 (SHOKETSU)
27 L135V000030 Floating joint 1 J40-4~150 (SHOKETSU)
28 31414828230 Bracket 1 \
29 A06CB060160 Skt. HD. cap scr. 4 M6 x 16
30 A43J300M060 Spring LK. washer 4 M6
31 31414829771 Door 1
32 41414828292 Dog ' 1
33 A06CB060100 Skt. HD. cap scr. 2 M6 x 10
34 A43JJ00MO60 Spring LK. washer 2 for M6
35 41414828301 Bracket
36 A06CB050120 Skt. HD. cap scr. M5 x 12
37 A43JJ00MO50 Spring LK. washer M5
38 E000000CF40 Cam follower CF4 (THK)
39 A40JJ00MO040 Hex. nut for M4
40 31414833880 Stopper 1
41 A06CB060160 Skt. HD. cap scr. 4 M6 x 16
42 A43JJ00M060 Spring LK. washer 4 for M6
43 A413J00MO060 Washer 4 for M6
44 41414833870 Guide bar 1

- 10-4E -
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MACHINE MODEL:

QUICK TURN-10N

ASSEMBLY
NAME

COVER ASS'y (1/2)

SPECIFICATION . (Universal 8D) (W/Chip Conveyor)

DRAWING NO :

014147A0620

Page
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COVER ASS'Y (Universal 8D-domestic)

List No. 314147LT620

Ezf' Code No. Part Name Q'ty Remarks
1 41414843490 Roller | 2

2 A36000H0280 Retain ring (C type) 2 H-28

3 E0006001Z20 Ball bearing - 2 #600122
4 A3600050120 Retain ring (C type) 2 s-12

5 41414843500 Shaft ; 2

6 A06CB060250 Skt. HD. cap scr. 4 M6 x 25
7 31414843790 Rail 1

8 A41J300M060 Spring LK. washer 4 for M6
9  A43JJOOMO60  Spring LK. washer 4  for M6
10 A06CB060120 Skt. HD. cap scr. 4 M6 x 12
11 A06CB060120 Skt. HD. cap scr. 2 M6, x 12
12 A433J00M0O60 Spring LK. washer 2 for M6
13 A41JJ00M060 Washer ‘ 2 for M6
14 41444784680 Shaft 2

15  E0006001ZZ0  Ball bearing , 2 #60012Z
16 A16A06X0120 Round HD. machine scr. 12 M6 x 12
17 41424765180 Plate 1

18 41424765170 Packing 1

19 41424765160 Plate 1

20 41424765190 Packing 1

21 41414843680 Bracket 1 (Power control unit)
22 A06CB060120 Skt. HD. cap scr. 10 M6 x 12
23 A433JJ00MO60 Spring LK. washer 10 for M6
24 A41JJ00MO60 Washer 10 for M6
25 11414843820 Bracket 1

26 A06CB100250 Skt. HD. cap scr. 4 M10 x 25
27 A06CB120200 Skt. HD. cap scr.. 4 M12 x 20
28 A413J00M120 Washer 4 for M12
29 A433J00M120 Spring LK. washer 8 for M12
30 A41JJ00M100 Washer 4 for M10
31 41414825170 Plate 1

32 A06CB080150 Skt. HD. cap scr. 2 M8 x 15
33 31414843590 Cover 1

34 A16A06X0120 Round HD. machine scr. 10 M6 x 12
35 A413J00M060 washer 10 for M6
36 A433JJ00M060 Spring LK. washer 10 for M6
37 11414847770 Cover (back) 1

38 11414847770 Cover (back) 1

39 11414847770 Cover (back) 1

40 11414847770 Cover (back) 1

41 11414847770 Cover (back) 1

42 11414847770 Cover (back) 1

43 11414847770 Cover (back) 1

44 11414847770 Cover (back) 1

45 11414847770 Cover (back) 1

46 11414847770 Cover (back) 1

47 11414847770 Cover (back) 1

48 11414847770 Cover (back) 1

49 11414847770 Cover (back) 1

50 01414843780 Cover 1

11-2 -

COVER ASS'Y (Universal 8D-domestic)

List No. 31414711620

31414717630
ng' Code No. Part Name -Q'ty Remarks
51 . Al6A06X0120 Round HD. machine ser. 9 M6 x 12
52 A06CB060120 Skt. HD. cap scr. 8 M6 x 12
53 A43JJ00M060 Spring LK. washer 17 for M6
54 A41JJ00M0O60 Washer : 9 for M6
55 41414844520 Packing 1
56 11414843760 Cover . 1
57 A06CB060120 Skt. HD. cap scr. 3 M6 x 12
58 A06A06X0120 Round HD. machine scr. 2 M6 x 12
59 A43JJ00M060 Spring LK. washer 5 for M6
60 A413J00M0O60 Washer 5 for M6
61 41414843690 Bracket 1 (Power countrol unit)
62 41414843700 Bracket 1 (Power control unit)
63 41414843800 Packing 1
64 41414843810 Packing 1
65 41424765280 Stopper 1
66 A06CB060120 skt. HD. cap scr. 2 M6 x 12
67 A413J00M060 Washer 2 for M6
68 A43J300M060 Spring LK. washer 2 for M6
69 01414843640 Cover 1 .

70 AO6CB060120 Skt. HD. cap scr. 11 M6 x 12
71 A43JJ00M060 Spring LK. washer 13 for M6
72 A41JJ00M0O60 Washer 13 for M6
73 A16A06X0120 Round HD. machine scr. 13 M6 x 12
74 21414843650 Cover i
75 A16A06X0300 Round HD. machine scr. 3 M6 x 30
76 A16A06X0120 Round HD. machine scr. 2 M6 x 12
77 A43JJ00M060 Spring LK. washer 5 for M6
78 A41JJO00MO60 Washer 5 for M6
79 31414843670 Bracket 1 (Power control unit)
80 21414843720 Cover 1
81 A16A06X0120 Round HD. machine scr. 11 M6 x 12
82 A43JJ00MO60 Spring LK. washer 11 for M6
83 A41J300M060 Washer 11 for M6
84 41414843710 Cover 1
85 A16A06X%0120 Round HD. machine scr. 4 M6 x 12
86 A413J00M0O60 Washer 4 for M6
87 A433J00M060 Spring LK. washer 4 for M6
88 31414843730 Motor cover 1
89 31414843730 Motor cover 1
90 31414843730 Motor cover 1
91 21414844640 Cover 1
92 11414843770 Cover i
93 A06CB060120 Skt. HD, cap scr. 11 M6 x 12
94 A41JJ00MO60 Washer 11 for M6
95 A43JJ00MO60 Spring LK. washer 11 for M6
96 11414843570 Door 1
97 Handle 1 A1181-2 (TAKIGEN)
98 A40JJ00M040 Hex. nut 4 M4
99 A433J00MO40 Spring LK. washer 4 M4
100 31414844220 Cover 1
- 11-3 -



COVER ASS'Y (Universal 8D-domestic)

List No. 314147LT630

Ref.

- 11-4 -

No. Code Wo. Part Namé Qty Remarks
101 Z12TU000100 Magnet catch | I C-100-A-2
102  Al16B03X0060 Flat HD. machine scr. 4 M3 x 6
103 Handle 1 A-1181-2
104  A16A03X0080 Round HD. machine scr. 4 M3 x 8
105 ©  A40JJOO0MO40 Hex. nut & M4

106 31414844160 Cover 1

107 31414843450 Filter 1

108 31414843750 Cover 1

109 Al16A06X0300 Round HD, machine scr. 3 M6 x 30
110  A413J00M060 Washer 3 for M6
111  A433J00M060 Spring LK. washer 3 for M6
112 01414843400  Cover 1 ‘

113  A06CB080110 Skt. HD, cap secr. 4 M8 x 110
114  A06CB060120 Skt. HD. cap scr. 5 M6 x 12
115  A43JJ00M060 Spring LK. washer 5 for M6
116  A41JJ00M060 Washer 5 for M6
117  Al16A03X0080 Round HD. machine scr. 2 M3 x 8
118 Plate 2 B-551-2 (TAKIGEN)
119 Z12TU000100 Magnet catch 1 C-100-A~-2 (TAKIGEN)
120 Handle 1 A-1181-2 (TAKIGEN)
121 41414844090 Bracket 2

122 41414844100 Bracket 1

123 A06CB050100 Skt. HD. cap scr. 6 M5 x 10
124  AO6CB060080 Skt. HD. cap scr. 4 M6 x 8
125  A43JJ00M060 Spring LK. washer 4 for M6
126  A43JJ00MO050 Spring LK. washer 6 for M5
127 31414844110 Duct _ 1

128  A06CB060120 Skt. HD. cap scr. 2 M6 x 12
129  A43JJ00M060 Spring LK. washer : 2 for M6
130  A16B03X0060 Flat HD. machine scr. 2 M3 x 6 (for magnet catch)
131 31414844070 Cover ] 1

132 A06CB060120 Skt. HD. cap scr. 4 M6 x 12
133 41414844080 Bracket 1

134  A06CB060120 - Skt. HD. cap sct. 4 M6 x 12
135  A433J00M060 Spring LK. washer 4 for M6
136 21414844170 Cover 1

137  A06CB080160 Skt. HD. cap scr. 8 M8 x 16
138 A41JJ00M080 Washer 8 for M8
139  A43JJ00M080 Spring LK. washer 8 for M8
140 01414844120 0il pan 1

141  Al16A06X0120 Round HD. machine scr. 4 M6 x 12
142 A43JJ00M060 Spring LK. washer 4 for M6
143  A413300M060 Washer 4 for M6
144 31414844360 Plate 1

145 31414844370 Plate 1

146 31414844380 Plate 1

147 41414844130 Cover 1

148 41414844400 Cover 1

149  AD6CB080160 Skt. HD. cap scr. 2 M8 x 16
150 A06CB060120 Skt. HD. cap scr. 1 M6 x 12

COVER ASS'Y (Universal 8D—domestic)

List No. 314147LT630

314147LT640
g:f‘ Code No. Part Name Q'ty Remarks
151  A413J00MO080 Washer 2 for M8
152 A41JJ00M060 Washer 1 for M6
153  H36001X1S20 Skt. pipe plug 2 Ps1-1/2
154 41414751720 Shaft 4
155 41559200360  Roller 4
156  A38000E0200 Retainer ring : 4 E-20
157 11414847760 Transformer base 1
158 11414847760 Transformer base 1
159 11414847760 Transformer base 1
160 11414847760 Transformer base 1
161 11414843410 Cover 1
162 41414824970 Packing 1
163  Al16A06X0300 Round HD. machine scr. 4 M6 x 30
164  A16A06X0120 Round HD. machine scr. 6 M6 x 12
165 A062B080160 Skt. HD. cap scr. 2 M8 x 16
166  A43JJ00MO080 Spring LK. washer 2 for M8
167  A433J00MO60 Spring LK. washer 12 for M6
168  A413J00M080 Washer 2 for M8
169  A41JJ00MO60 Washer 12 for M6
170 31414844620 Bracket 1
171  A06CB060120 Skt. HD. cap scr. 2 M6 x 12
172 A43JJ00MO60 Spring LK. washer 2 for M6
173 A413J00M060 Washer 2 for M6
174 41414824751 Bracket 1 (For fixing power
] : control unit)
175 A06CB100200 Skt. HD. cap scr. 1 M10 x 20
176  A06CB120250 Skt. HD. cap scr. 2 M12 x 25
177 31414824780 Bracket 1 (For fixing power
control unit)
178  AO6CB080160 Skt. HD. cap scr. 4 M8 x 16
179  A06CB100200 Skt. HD. cap scr. 1 M10 x 20
180  A43JJ00M080 Spring LK. washer 4 for M8
181 31414772310 Cover 1
182  A16A08X0120 Round HD. machine scr. 2 M8 x 12
183  A41JJ00M080 Washer 2 for M8
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- COVER ASS'Y (Universal 8D—domestic) List No. 314147LT650
Ref. ’ .
No. Code No. Part Name Q'ty Remarks
1 21414843420  Bracket ‘ i 1
2 21414843430 Bracket 1
3 41414844630 Packing 1
4 A06CB080160 Skt. HD. cap scr. 4 M8 x 16
5 A06CB060120 Skt. HD. cap scr. ; 2 M6 x 12
6 A43J300M080 Spring LK. washer 4 for M8
7 A433J00M060 Spring LK. washer 2 for M6
8 A413300M080 Washer 4 for M8
9 A413J00M060 Washer 2 for M6
10 41414772660 Plate 1
11 A16A08X0080 Round HD. machine scr. 4 M8 x 8
12 41464818560 Plate 1
13 41464818570 Plate 1
14 41464811731 Packing 1
15 A06CB060100 Skt. HD. cap scr. 10 M6 x 10
16 A433J00M060 Spring LK. washer 10 for M6
17 A41JJ00MO60 Washer 10 for M6
18 R61MB000280 Lamp 1 FAZ1080 KGL
19 A06CB040080 Skt. HD. cap scr. 2 M4t x 8
20 A43JJ00M040 Spring LK. washer 2 for M4
21 31414843600 Cover 11
22 A06CB060120 Skt. HD. cap scr. 2 M6 x 12
23 A433J00M060 Spring LK. washer 2 for M6
24 31414844190 Cover 1
25 A06CB060120 Skt. HD. cap scr. 4 M6 x 12
26 A43J300M060 Spring LK. washer 4 for M6
27 A413300M060 Washer ' 4 for M6
28 21414843620 Cover 1
29 A16A06X0300 Round HD. machine scr. 2 M6 x 30
30 A16A06X0120 Round HD. machine ser. 2 M6 x 12
31 A433J00M060 Spring LK. washer 4 for M6
32 A%413J00M060 Washer 4 for M6
33 21414824680 Cover 1 Turret cover (rear)
34 A16A08%0100 Round HD. machine scr. 6 M8 x 10
35 41411533320 Wiper ' 1
36 21414824610 Cover 1 (X axis back cover)
37 A06CB080160 Skt. HD. cap scr. 3 M8 x 16
38. 41414824620 Bracket 1 (Back cover fixing)
39 AD6CB080160 Skt. HD. cap scr. 2 M8 x 16
40 41414771550 Bracket 1
41 41414740000 Bracket 1
42 A06CB060160 Skt. HD. cap scr. 4 M6 x 16
43 A413J00MO60 Washer 4 for M6
44 A433J00M060 Spring LK. washer 4 for M6
45 E00000KR190 Cam follower 2 KR-19
46 11414843540 Plate 1
47 11414843550 Plate 1
48 31414843830 Wiper 1
49 31414843840  Wiper 1
50 31414843850 wiper 1

COVER ASS'Y (Universal 8D-domestic)

List No. 314147LT650

314147LT660

Eif' Code No. Part Name Q'ty Remarks
51 A16A06X0120 Round HD. machiné scr. 12 M6 x 12
52 A16A03X0060 Round HD. machine scr. 14 M3 x 6
53. A43JJ00M060 Spring LK. washer 12 for M6
54 A433J00M030 Spring LK. washer 14 for M3
55 A41JJ00M060 Washer 12 for M6
56 A41J3J00MO030 Washer . 14 for M3
57 31414844180 Cover 1

58 11414843580 Cover 1

59 A06CB060120 Skt. HD. cap scr. 3 M6 x 12
60 A16A08%0120 Round HD. machine scr. 7 M8 x 12
61 A433J00M080 Spring LK. washer 7 for M8
62 A41JJ00MO80 Washer 7 for M8
63 A433J00M060 Spring LK. washer 3 for M6
64 41414824960 Cover 1

65 41414824950 Packing 1

66 A16A06X0100 Round HD. machine scr. 4 M6 x 10
67 41414843510 Plate 1

68 41414843530 Plate 1

69 41414843520 Wiper 1

70 A16A08X0120 ° Round HD. machine scr. 1 M8 x 12
71 A4133J00M080 Washer 1 M8

72 41414825190 Packing 1

73 41414844580 Cover 1

74 A06CB060100 Skt. HD. cap scr. 2 M6 x 10
75 A43J3J00MO60 Spring LK. washer 2 M6

76 JO6KRW09000 Seal washer 4 for M8
77 - 21414844150 Cover 1

78 A16A06X0100 Round HD. machine scr. 7 M6 x 10
79 31414844140 Cover 1

80 A16A06%0100 Round HD. machine scr. 3 M6 x 10
81 A413J00M0O60 Washer 9 for M6
82 A43JJ00MO60 Spring LK. washer 9 for M6
83 31414843460 Cover 1

84 A16A08X0160 Round HD. machine ser. 1 M8 x 16
85 Al16A06X0120 Round HD. machine scr. 3 M6 x 12
86 A433JJ00M080 Spring LK. washer 1 for M8
87 A433J00M060 Spring LK. washer 3 for M6
88 A413J00M080 Washer 1 for M8
89 A413J00MO60O Washer 3 for M6
90 11414843610 Cover (wing) 1

91 A06CB080160 Skt. HD. cap scr. 2 M8 x 16
92 AA433J00MO80 Spring LK. washer 2 for M8
93 A41JJ00MO80 Washer 2 for M8
94 01414843660 Cover (wing) 1

95 A06CB080160 Skt. HD. cap scr. 2 M8 x 16
96 A06CB060120 Skt. HD. cap scr. 4 M6 x 12
97 A433J00M080 Spring LK. washer 2 for M8
98 A433J00M060- Spring LK. washer 4 for M6
99 A41JJ00M080 Washer 2 for M8
100 AA1JJOOMO60 Washer 4 for M6
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COVER ASS'Y (Universal 8D—~domestic)

List No. 314147LT660

Ref.

No. Code No. Part Name Q'ty Remarks
101 31414824940 Bracket 1
102 41414844010 Pin 3
103 41414844020 Roller 3
104 DU-bush 6 MB0606DU (DAIDO)
105  A15B04X0060 Skt. set scr. (Flat p.) 3 M4 x 6
106 31414843970 Plate 1
107 31414843980 Plate . 1
108 31414843990 Plate 1
109  A16B04X0080 Flat HD. machine scr. 9 M4 x 8
110 31414844000 Bracket 1
111 31414844460 Cover 1
112  A06CB060120 Skt. HD. cap scr. 2 M6 x 12
113 A43JJ00M060 Spring LK. washer 2 for M6
114 A41J3J00M060 Washer 2 for M6
115 31414844470 Cover 1
116  Al16A06X0120 Round HD. machine scr. 2 M6 x 12
117  A413J00M060 Washer 2 for M6
118 A43JJ00M060 Spring LK. washer 2 for M6
119  JO6KRW09000 Seal washer 4 for M8
120 31414844040 Plate 1
121  A06CB060160 Skt. HD. cap scr. 19 M6 x 16
122 A433J00M060 Spring LK. washer 19 for M6
123 A41JJ00MO60 Washer 19 for M6
124 41414825000 Packing 1 (under head)
125 41414824880 Wiper 1
126 41414824890 Wiper 1
41414824900 Wiper 1

127
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AIR UNIT ASS3'Y (Automatic Door)

Unit No. 51415130400

gif' Code No. Part Name Q'ty Remarks
1 21415241140 Base 1
2 41414841170 Bracket 1
3 A06CB080120 Skt. HD. cap scr. 2 M8 x 12
4. A433J00M080 Spring LK. washer 2 for M8
5 31415241151 Bracket : 1
6 A06CB050100 Skt. HD. cap scr. 2 M5 x 10
7 41415241160 Block 1
8 A43JJ00M060 Spring LK. washer 2 for M6
9 A06CB060160 Skt. HD. cap scr. 2 M6 x 16
10 31415241130 Cover 1
11 A16A05%0080 Round HD. cap sr. 4 M5 x 8
12 A41JJ00M050 Plain washer 4 M5
13 G558v000710 MR unit 1 AMR4100-02SE2 (SHOKETSU)
14 H15NU000010 Coupler 1 20PM (NITTO KOUKI)
15 H15NU000020 Coupler i 208H (NITTO KOUKI)
16 H3600001540 Skt. pipe plug 2 PTL/4
17 H145V000250 Half union 1 H10-02 (SHOKETSU)
18 A06CB060160 Skt. HD. cap scr. 2 M6 x 16
19 A41JJ00M060 Washer 2 M6
20 H148V000350 Elbow union 3 DL10-02 (SHOKETSU)
21 H3600001840 Skt. pipe plug 1 PTL/4
22 G505V002850 Solenoid valve 1 VF3220-1G-02 (SHOKETSU)
23 H14SV000350 Elbow union 3 DL10-02 (SHOKETSU)
24 G518V000340 Silencer 2 AN110-01 (SHOKETSU)
25 A06CB050030 Skt. HD. cap scr. 2 M5 x 30
26 G505v002780 Solenoid valve 1 VX2130-021G~B (SHOKETSU)
27 H14SV000350 Elbow union 2 DL10-02 (SHOKETSU)
28 A16A05X0080 Round HD. cap scr. 2 M5 x 8
29 Nylon tube 2 T1075 L:1000
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TOOL SETTER ASS'Y

Unit No. 51419120201

- 13-2 -

ﬁzf. Code No. Part Name Q'ty Remarks
; ‘
1 11419121002  Housing ! 1
2 A06CB080200 Skt. HD. cap scr. 2 M8 x 20
3 A11F08X0300 Taper pin 2 48x 30
4 R13PJ000510 Motor 1 4TK10GK-A (ORIENTAL)
5 R13PJ000740 Gear head 1 D1009-144 (ORIENTAL)
6 41429120790 Key 1
7 21419121010 Box 1
8 A06CB060500 Skt. HD. cap scr. 3 M6 x 50
9 - 41419121120 Packing 1
10 41419121061  Shaft 1
11 E30TAA06DBO TAC-brg. set 30TAA06DB (NACHI)
12 . :
13  Al1F06X0200  Taper pin 1 46 x 20
14 JO6KRWC6S10 Seal washer 3 W6S1 (KEEPER)
15 41419121040 Bush 2
16 R26YB000980 Sensor 2 FL1-2D6-903 (YAMATAKE)
17 A15B06X0060 Skt., set scr. (Flat p.) 2 M6 x 6
18 31419121100 Ring 1
19 A06CB060100 Skt. HD. cap scr. 3 M6 x 10
20 41419120990 Collar 1
21
22 41419121110 Dog 1
23 41419121030 Shaft 1
24 A15A06X0100 Skt. set scr. (Dog p.) 1 M6 x 10
25 A06CB060250 Skt. HD. cap scr. 2 M6 x 25
26 A11F06X0200 Taper pin 1 6 x 20°
27 41419121050 Pin 1
28 41419121080 Cover 1
29 A06CB060100 Skt. HD. cap scr. 4 M6 x 10
30 41719114340 Bush 1
31 11419128972 Arm 1
32 V-geal 1 V-40A
33 Z19JF000370 Ball plungers 1 SPL-12 (IMAO)
34
35 11419120962 Arm 1
36 A06CB080200  Skt. HD. cap scr. 4 M8 x 20
37 A11F08X0250 Taper pin 2 ~ 48 x 25
38
39
40 31419120800 Bracket 1
41 A06CB060300 Skt. HD. cap scr. 2 M6 .x 30
42 JO6KRW06S10 Seal washer 2 W6S1 (KEEPER)
43 A06CB050100 Skt. HD. cap scr. 3 M5 x 10
44 J2600500180 O-ring 1 S-18
45 H10SFOOPH40 Elbow 1 (SHOWA)
46 H10SFOOPA4O Plug 1 (SHOWA)
47 H10SFOOPB40 Sleeve 1 (SHOWA)
48 - .
49 31419120830 Bracket 1
50 K16ZA000030 Sensor 1 H-4A-08-C5 (METROL)

TOOL SETTER ASS'Y

Onit No. 51419120201

Ref. .

No. Code No. Part Name Q'ty Remarks

51 A06CB030080 Skt. HD. cap ser. 4 M3 x 8

52 A43JJ00M030 Spring LK. washer 4 M3

53

54 - :

55 JO1AG295400 0il seal 1 AG29540 .
56 '
57

58 :

59 41719114390 Duct 1

60 41419121141 Plate 1

61 A06CB060150 Skt. HD. cap scr. 4 M6 x 15

62

63 J2600P00260 O-ring 1 P-26

64 41419121090 Dog 1

65 A06CB060120 Skt. HD. cap scr. A M6 x 12

66

67 H145V000390 Female union 1 DHF04~-02 (SHOKETSU)
68 H148V001020 Half union 2 H06-02 (SHOKETSU}

69 Nylon tube 1 T0645 (3m) (SHOKETSU)
70 Tube TU0425 (1m) (SHOKETSU)
71 G558V000700 Air kit 1 FV-001 (KANTO SHOKAIL)
72 '
73

74

75

76

77 41419121070 Spring 1

78 .

79

80

81

82

83 J2600501200 O-ring 1 5120

84

85

86 Cover 1

87 A06CB060120 Skt. HD. cap scr. 2 M6 x 12

88 A43JJ00MO60 Spring LK. washer 2 for M6

89 A41JJ00M060 Washer 2 for M6

90 A06CB080300 Skt. HD. cap scr. 2 M8 x 30
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HYDRAULIC CIRCUIT DIAGRAM (Universal)

List No. 1141HCD1010

Ezf' Code No. Part Name Q'ty Remarks
1 G49VK004920 Hydro power unit | 1 TS-222025 (TOKIWA SANGYO)
2 11415235010 Manifold 1 i
3 G26TK001230 Plate 1 DGMA-3-C1 (TOKYO KEIKI)

4 G11FH000530 Valve 1 0G-GO1-PB-K-5544A (NACHI)
5 G16FH000390 Solenoid valve 1 SA-G01-C5-Cl-11 (NACHI)

6 41415220210 Pressure gauge 1 Main presure (ASAHI KEIKI)
7 41415220220 Pressure gauge ' 1 Chuck pressure (ASAHI KEIKI)
8 = G16FH000320 Solenoid valve 1 SA-G01-A3X-C1-10 (NACHI)

9 31413728140 Manifold 1

10 G14FHO000150 Check valve 1 0CP-G0O1-Al-11 (NACHI)

11 G16FH000230 Solenoid valve 1 SA-GO1-A3X-C1-10 (NACHI)
12 AO6FH000020 Skt. HD. cap ser. set OTH-01-85-10 (NACHI)

13 11413728130 Manifold 1

14 G17FH000610 Flow regulator 1 0CY-G01-A~K-11 (NACHL)

15 G11FH000210 Valve 1 0G-G01-B1-K-10 (NACHI)

16 G16FH000700 Solenoid valve 1 SA-G01-C6-Cl (NACHI)

17 AO6FH000040 Skt..HD. cap scr. set OTH-01-125-10 (NACHI)

18 31436041820 Pressure gauge 1 Thrust (ASAHI KEIKI)
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HYDRAULIC CIRCUIT DIAGRAM (Chucker)

List No. 214JHCDI020

, gsf' Code No. Part Name Q'ty Remarks
1 GA49VK004920 Hyd. powe unit 1 TS222025 (TOKIWA SANGYO)
2 11415235010 Manifold 1
3 G26TK001230 Plate 1 DGMA-3~Cl (TOKYO KEIKI)
4 G11FH000530 Valve 1 0G-GO1-PB-K~-5544A (NACHI)
5 G16FH000390 Solenoid valve 1 SA-GO1-C5-Cl~-11 (NACHI)
6 41415220210 Pressure gauge 1 Main pressure (ASAHI KEIKI)
7 41415220220 Pregsure gauge . 1 Chuck pressure (ASAHI KEIKI)
8 G16FH000320 Solenoid valve 1 SA-G01-A3X-Ci-10 (NACHI)
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B e

AUTO PARTS CATCHER ASS'Y (Option) Unit Ho. 51419800201 AUTO PARTS CATCHER ASS'Y (Option) Unit No. 51418800201

No. Code No. Parts Hame 'ty Remarks ! No. Code No. Parts Name Q'ty Renmarks
1 31419811800 Base . 1 ! 41 A15B08X0250 Skt. HD. cap scr. 2 M8x25

2 AOBCBO80350  Skt. HD. cap scr.! 4 M8X 35 é‘ 42 A40JJOOMOB8O  Hex. nut 2 M8

3 21419811791 Bracket 1 43 A12006X0300 Sering pin 2 $6X30

4 AO0BCBO080350 Skt. HD. cap scr. 4 M8XxX35 l 44, 11419811782 Arm 1

5 F31DGO0O0180 DU-bush } 3 MB25 30DU : 45‘ 41419811941 Pulley : 1

6 31419811880 Arm " 1 46 J2600P00250 : O0-ring 1 P25

7 A10008X0500 Pin 1 $8XB0 47 J040G253240 Seal ' 1 625 X32%4

8 A15DOBX0100 Skt. set scr. (Cup p.) 3 M6X10 48 F13NNOOO840 Inner ring 1 IR30 %X 35X20.5
9 41419811901 Shaft 1 ' 49 EOOOHK35200 Needle brg. 1 HK3520

10 41419107700 Pin 2 50 41419811980 Washer 1

11 41498212100 Plate 2 51 F30PFO001700 Oiles washer 1 70¥-3215

12 AO0B8CB080250 Skt. HD. cap scr. 4 M8x%x25 52 A12003X0040 Spring pin 1 ¢ 3X4

13 A41JJ00MOS8O Vasher 4 M8 53 Al16B0O5X0100 Cross-recessed lID. scr. 8 MEX10
14 41419107690 Bolt 2 54 31419811811 Cover 1

15 A40JJ00M120 Hex. nut 2 M12 55 41419812020 Cap 1

16 414198120561 Bracket 1 56 F31DGO01390 DU-bush 1 MB3012DU

17 41419812061 Bracket 1 . 57 41419812081 Cap 1

18 F31DGO0OO0OO5O0 DU-bush 2 MB1012DU 58 41419812090 Packing , 1

19 AOBCBOB0200 Skt. HD. cap scr. 4 MBX20 59 A06CBO0O050120  Skt. liD. cap scr. 5 MBEXx12
20 'A41JJ00MOBO Washer 4 M6 60 A41JJ00MOS8O Washer 4 M5B
21 41419812070 Pin 1 61 JO1AC2358E0Q 0il seal 1 AC2358E0 (NOK)
22 A35000S0120. Retain. ring 2 S—-12 62 JO1AC1677EO 0il seal 1 AC1677E0 (NOK)
23 G20SV005900 iyd. cylinder 1 CDMTH-40-50-59L (SIOKETSU) 63 A0O6CB050180 Skt. HD. cap scr. 4 MEX18
24 L13sSvVv000230 Joint 1 I-04 (SHOKETSU) 64 31419811840 Bracket 1

25 41419812330 Block 1 65 41419811970 Pack ing 1

26 AO0BCBO0O0B0200 Skt. HD. cap scr. 2 MBX20 66 EOOOHK45200 Needle bre. 1 HK4520 (NTW)
27 31419811851 Bracket 1 67 F13NNOOO83O0 Inner ring 1 1k40 X 45X%20.5 (NTN)
28 AO0OBCBO80450 Skt. HD. cap scr. 4 M8Xx45 68 A41JJ0O0OMOGBGO Washer 4 M6
29 J04SHOO00040 Dust cover 1 SCB-25 (SAKAGAMI) 69 AO0O6CB0O60200 Skt. HD. cap scr. 4 MBX20
30 31419812011 Cover 1 70 31419811860 Retain. ring 1
31 31419813390 Stopper 1 71 AOG6CBO80250 Skt. HD. cap scr. 1 M8x25
32 A0G6CBOG60200 Skt. HD. cap scr. 4 M6X20 72 A35000S0300 Retain. ring 1 S30
33 A41JJO0OMOBGO Vasher 4 M6 73 41419812401 Stopper 1
34 A43JJ00MOGBGO Spring LK. washer 4 M6 74 LO8UCO001200 Belt 1 B45-5M-00 X< 4N1 (UNITTA)
356 41419813350 Plate 1 775 A1BBO6X0120 Skt. set scr. (Flat p.) MBX12
36 AOBCBO80160 Skt. HD. cap scr. 2 M8x186 76 A40JJ00MOGO Hex. nut M6

37 77 F30PF0O01710 Oiless washer 1 70¥-2615 (OILES)
38 31419811831 Bracket 1 78 41419812000 Washer 1
39 J2600G00250 0-ring 1 G2b 79 L12003X0060 Spring pin 1 $3X%X6
40 AOBCBOB0250 Skt. HD. cap scr. B MBx25 80 414198119562 Cap 1
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AUTO PARTS CATCHER ASS'Y (Option) N Unit No. 51419800201
" No. Code No. Parts Name Q'ty Remarks
81 JO1AC1IB677EO 0il seal : 1 AC1677EO
82 AO6B6CBO050160 Skt. HD. cap ser.! 4 MEX16
83 41419812390 Stopper 1
84
86 41419811920 Block , 1
86 AO0BCBO060160 Skt. ID. cap ser. 2 M6XxX16
87 A15B06X0350 Skt. set scr. (Flat p.) 1 MBXxX356
88 A40JJ00MOG6GO llex. nut 1 M6
89 '

90

91

92

93 ‘

94 11419812121 Bucket 1

95 41419812280 Pin 2

96 41419812310 Spring 1

97 21419812171 Cover 1

98 41419812290 Pin 1

99 E38000EO0060 Retain. ring 1 E—6

100 41419812301 Cover 1
101. A16A04X0080 Round HD. cap ser. 3 M4 X8
102 A41JJ00MO040 Washer 3 M4 _
103 21419812131 Door 1 (Universal)
104 21419812140 Cover 1
106 41419812230 Nut 1
106 A0B6CBOB0O0300 Skt. HD. cap scr. 3 MBX30
107 A41JJ00MOBO Washer 3 M6
108 21429813201 Bucket 1
109 A43JJOOM10O Spring LK. washer 2 M10O
110 EOOOKR2Z2Z2LLO Cam follower 2 KR22L1, (NTN)
111 A40JJOOM100  Hex. nut 2 M10
112 21419812152  Box ' 1
113 41419812220 Packing 1
114 A17HB0O40100 llex. bolt 5 M4 x10
115 A43JJ00MO040 Washer 5 M4
116 41419812260 Cover 1
117 AO0O6CB0OB0100 Skt. HD. cap scr. 8 MBx1.0
118 A41JJO00MOGBGO Washer ' 8 M6
119 A06CBO050120 Skt. HD. cap scr. 3 MEX12
120 21419812621 Door 1 (Chucker)

16-4
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No., Code No. Parts Name Q'ty Remarks
121 31419812211 Cover 1 '
122 : Nlinge 2 B-27-2 (TAKIGEN)
123
124
125 G1B6FH0O00390 Solenoid valve 1 SA-GO1-C5-C1-11 (NACHI)
126 G11FHOOO810 : Reducing valve 1 0G-GO1-PB-K-5544A (NACHT)
127 ‘

128 214198123561 Manifold 1

129 31419812341 Bracket 1

130 41415240230 Pressure gauge 1

131 AO0OBCBOBO0OS850 Skt. 1ID. cap scr. 4 MBEX85
132 A0O6CB080160 Skt. HD. cap scr. 4 M8x%x16
133 H23NNO0O0260 Pipe fitting 1 PAS PT1/8
134 H23NNO0O1990 Piep fitting 1 PZA8 PT1/4
- 1356 _ Stainless pipe 1 ¢$8%x200
- 136 41419812360 Flexible hose 2 PT unit ~ Block
137 41419812380 Flexible hose 2 Block ~ Cylinder
138 H28TQ120060 Hose adapter 4 12-006
139 HZ28TQ130060 Hose adapter 2 13-006
140 H3600001S580 Skt. pipe plug 4 PT1/8
141

142

143 41419812410 Bracket 1
r144 , :

145 AO06CBO60100O Skt. liD. cap scr. 6 M6X10
146 A41JJ0O00MOBO Washer 6 M6
147 A1B6A04X0060 Round HD. cap scr. 4 M4 X6
148 41419813110 Nut 1

149 41419813120 Cover 1

150 41419813100 Cover 1

151 AO0BCB040080 Skt. D. cap scr. 3 M4 X8
152 A43JJ00MO0O40 Sering LK. washer 3 M4
1563 41419813330 Orifice 1

154 41419813340 Orifice 1

155 : _ Skt. pire plug 1 PT1/4
166 41419813370 Packing 1

157 41419813380 Ring ' 1

158 AO06CB060200 Skt. HD. cap scr. 3 MEXx20
159 A41JJ00MO6BO Spring LK. washer 3 M6
160 A15B06X0080 Skt. set scr. (Flat p.) 4 MB X8



